
 

Village of Beecher Regular Board Meeting Agenda April 14, 2025 

1 

 

 

 

 

 

 

 
 

 

REGULAR MEETING OF THE PRESIDENT AND BOARD OF TRUSTEES 

MONDAY, APRIL 14, 2025 AT 6:00 PM 

BEECHER VILLAGE HALL 

625 DIXIE HIGHWAY 

 

AGENDA 
 

 

 

 

I.  PLEDGE OF ALLEGIANCE 

 

II.  ROLL CALL 

 

III.  APPROVAL OF MINUTES OF THE PREVIOUS MEETING 

 

IV.  RECOGNITION OF AUDIENCE 

 

V.  VILLAGE CLERK’S REPORT 

 

VI.  VILLAGE PRESIDENT’S REPORT 

 

1. CONSIDER A MOTION TO DIRECT THE VILLAGE ATTORNEY TO DRAFT 

ORDINANCES AMENDING VILLAGE COMMISSION ORDINANCES. 

 

2. CONSIDER A MOTION TO DIRECT THE VILLAGE ATTORNEY TO DRAFT AN 

ORDINANCE AMENDING CERTAIN NEW RESIDENTIAL PERMIT FEES. 
[...]
015-25-03B Morse 528 Maxwell 3/13/2025 Roof $75.00 $10.00 $85.00 $20,000.00
016-25-03B Verhulst 603 Indiana 3/20/2025 Roof $75.00 $10.00 $85.00 $3,000.00
017-25-03B Pattenaude 615 Oak Park 3/21/2025 Garage Roof $75.00 $10.00 $85.00 $5,200.00
018-25BECH-BP-002 Singler 527 Orchard 3/24/2025 Basement bathroom $450.00 $45.00 $495.00 $5,000.00
019-25BECH-HV-001 Kawanna 1606 Dove Valley 3/25/2025 Generator $170.00 $10.00 $180.00 $12,200.00
020-25BECH-DEMO-001 Loitz 1220 S.Dixie 3/26/2025 Demolition $150.00 $15.00 $165.00 $13,500.00
021-25-03B Karstensen 525 Gould 3/27/2025 Roof $75.00 $10.00 $85.00 $4,800.00
022-25BECH-SN-008 Network Prop. Mgt. 993 Dixie 3/28/2025 Sign $170.00 $10.00 $180.00 $1,158.00
023-25-03B Karstensen 524 Melrose 3/31/2025 Roof $75.00 $10.00 $85.00 $23,736.00

MONTHLY TOTALS $3,120.64 $260.56 $3,381.20 $151,771.70

















Beecher Emergency Management 

Monthly Report 

March, 2025 

 

03/08/2025 Mutual Aid 

▪ Manhattan Irish Parade 

▪ 5 hours 

▪ R. Heim, L. Voss, S. Giggey 

03/08/2025 Training 

▪ Hazmat Training 

▪ 6 Hours 

▪ J. Storbeck 

03/11/2025 Meeting 

▪ EMA 

▪ 1 hour 

▪ S. Murray, K. Murray, D. Murray, R. Heim, S. Giggey, L. Voss 

03/11/2025 Faith Church Food Pantry 

▪ Traffic Control 

▪ 1.5 Hours 

▪ S. Murray 

03/14/2025 Severe Weather 

▪ Weather Spotting 

▪ 2 Hours 

▪ R. Heim, D. Murray 

03/18/2025 Training 

▪ Hazmat Refresher Class 

▪ 2.5 Hours 

▪ R, Heim, D. Murray, S. Murray, K. Murray, L. Voss, S. Giggey 

03/19/2025 Severe Weather 

▪ Weather Spotting 

▪ 1 Hour 

▪ R. Heim, D. Murray 



03/21/2025 Assist PD with Accident at Dixie/Hodges 

▪ Traffic Control  

▪ 1.5 Hours 

▪ R. Heim, S. Murray 

03/25/2025 Food Pantry 

▪ Traffic Control 

▪ 2 Hours 

▪ S. Murray 

03/30/2025 Severe Weather 

▪ Weather Spotting 

▪ 1 Hour 

▪ R. Heim, D. Murray 

 

   

Total Hours:  56.5 Hours 



2025 Monthly Nunmers March David Harrison Code
Resident submitted complaints 4 Enforcement Officer
Grass Weeds 0
Tall Grass Weeds Fines Issued 0
Open Storage 2
Abover Ground Structuee 2
Boat 0
Trailer 3
Camper 0
Boat Trailer Camper Fines Issued 0
Abandon/Disabled Vehicle 0
Parking Tickets 4
Warning Notice Various 2
 sidewalk/ parkway obstruction 2
Other Parkway Violations 0
Deposits in Street 2
Storage Pod/Container 0
Nuisance 4
Dog Excrement 1
Dog Incidents 1
Prohibited Generaly 4
Water Bills Final Notice Delivered NA
Signs Prohibited 14
Trash Recepticals left on curb 2
Unlisenced Contractors 2
Zoning Violations 19
Zoning Violations Fines issued 0
IPMC Violations 0
IPMC Violation Fines Issued 0
Adjudication complaint  total 6



BEECHER PUBLIC WORKS – MARCH 2025 MONTHLY REPORT 
 

WEEK OF MARCH 3RD, 2025                                                                                                                                        
DAILY WELL CHECKS – DAILY LIFT STATION CHECKS – WEEKLY PARK INSPECTIONS – DAILY VILLAGE 

HALL CHECKS – METER RE-READS – TREE REMOVALS AROUND TOWN FROM LIST – DEEP CLEAN WELL 
HOUSES – CLEAN CATCH BASINS THROUGHOUT TOWN – DEEP CLEAN SHOP – PUMP 3 CHAMBER 

DRAIN PIT DOWN INSIDE SHOP – COLD PATCH THROUGHOUT TOWN – TURN HYDRANT HEADS TO 
FACE STREETS – FILL IN MAIN BREAK AREAS WHERE STONE HAS SETTLED – BRUSH COLLECTION 

THROUGHOUT TOWN – REPAIR CEILING TILES AT VILLAGE HALL DRIVE THRU FROM HIGH WINDS – 
REMOVE CONCRETE POSTS NEXT TO HYDRANT ON ORCHARD EAST – SALT RUN   

 

WEEK OF MARCH 10TH, 2025                                                                                                                                                          
DAILY WELL CHECKS – DAILY LIFT STATION CHECKS – WEEKLY PARK INSPECTIONS – DAILY VILLAGE 
HALL CHECKS – MAIN BREAK ON PASADENA EAST – TURN WATER ON AT UNION ELECTRONICS – 

SEWER JET PROBLEM AREAS THROUGHOUT TOWN – FINISH TURNING HYDRANTS HEADS AROUND 
TOWN – PLACE STONE IN WASHOUT AREA ALONG HODGES NEAR DIXIE – CLEAN ALL EQUIPMENT 

FROM MAIN BREAK THOROUGHLY – 3 METER APPOINTMENTS – INSTALL BRUSH BOX PERMANENTLY 
ON 2005 INTERNATIONAL FOR SEASON – REPAIR MINI-DUMP TAILGATE LATCH – CLEAN UP FIREMEN’S 

PARK THOROUGHLY – COLD PATCH THROUGHOUT TOWN AGAIN – PLACE RISERS ON 3 HYDRANTS 
AROUND TOWN      

 

WEEK OF MARCH 17TH, 2025                                                                                                                                      
DAILY WELL CHECKS – DAILY LIFT STATION CHECKS – WEEKLY PARK INSPECTIONS – DAILY VILLAGE 
HALL CHECKS – 4 METER APPOINTMENTS – BRUSH COLLECTION THROUGHOUT TOWN – CLEAN UP 

ALONG BOARD WALK – CLEAN FIREMEN’S MEMORIAL PLAQUE IN PARK – P.M. ALL MOWERS – 
REMOVE PIPE IN FRONT OF VILLAGE HALL BY SIDEWALK – CLEAN ALL WINDOWS AT VILLAGE HALL 

INSIDE & OUT – PRESSURE WASH PICKLE BALL COURTS – CONTINUE SEARCHING SANITARY SEWERS 
FOR HIGH FLOWS (NOTHING FOUND) – P.M. ALL CHAINSAWS – SEWER JET SPECIFIC LINES ROUND 

TOWN WHERE THEY ARE SLOW DRAINING – CLEAN ALL STORM DRAINS – DIRT RESTORATION WORK 
AT MAIN BREAK AREAS   

 

WEEK OF MARCH 24TH, 2025                                                                                                                                     
DAILY WELL CHECKS – DAILY LIFT STATION CHECKS – WEEKLY PARK INSPECTIONS – DAILY VILLAGE 

HALL CHECKS – GET ALL FENCING REPAIRED & INSTALL ALL NETS AT PICKLE BALL/FUTSAL COURTS – 
INVENTORY MILITARY FLAGS FOR UPCOMING SEASON – TRENCH SAFETY DEMO – PUT UP STREET 

NAME SIGNS THAT WERE BROKEN – COLD PATCH AROUND TOWN – STREET SWEEPING TOOK PLACE – 
POWER WASH HYDRANTS WEST OF DIXIE FOR FUTURE PAINTING                                                  



Village of Beecher 

Monthly Water Department Report                                                                 
JANUARY 2025 
               

System Pumping Data 

Total Gallons Pumped:    19,737,000 
 
 

Well Pumping Data 
 
Well #3 Total Gallons :  6,224,000  Daily Average 207,467 
Well #4 Total Gallons :  8,192,000  Daily Average 273,067 
Well #5 Total Gallons :  5,321,000  Daily Average 177,367 





 
 
 
 
 
 
 
 

Water Billing Register Report 
 

Billing Period: January-February 2025    

     

Gallons Pumped 
Gallons                     

Accounted For Difference 
Pumped/                             

Accounted Ratio Water Loss 

     
36,272,000 18,100,000 18,172,000 49.90% 50.10% 

     

     
Gallons Pumped Gallons Billed Difference Pumped/Billed Ratio  

     
36,272,000 16,475,000 19,797,000 45.42% 54.58% 

     

     
# of water accounts:   1787 BREAKDOWN OF WATER CHARGES  

Amount billed for water:  $180,721.59 Watermain Replacement Flat Charge:  $7,148.00 

# of sewer accounts:  1745 Watermain Replacement $2 Rate:  $32,950.00 

Amount billed for sewer:   $117,181.12 
School Ball Fields $4.79/1,000 (WM 
Replace):   $0.00 

Amount billed for sewer debt:   $18,874.51 Over 30,000gl $1/1,000gl surcharge:  $3,239.00 

# of refuse accounts:  1638 
(3,239,000 gl billed this period over 
30,000)  

Amount billed for refuse:   $72,049.26 Water Rate for Operations:   $137,384.59 

New account charges:  $400.00    

Mosquito charges:   $3,490.89    

Total amount billed this period:  $392,717.37    
 

Village of Beecher 
625 Dixie Highway 

PO Box 1154 
Beecher, Illinois 60401 

 

Phone: 708-946-2261  
Fax: 708-946-3764 

 

www.villageofbeecher.org 

President 
 

Marcy Meyer 
 

Clerk 
 

Janett McCawley 
 
 

Administrator 
 

Charity Mitchell 
 

Treasurer 
Donna Lippelt 

Trustees 
 
 

Todd Kraus 
Joe Tieri 
Roger Stacey 
Erik Gardner 
David Weissbohn 
Brian Diachenko 



Village of Beecher Wastewater Treatment Plant 

Monthly Report 

Month: FEBRUARY 2025          

  

Year: 2025 

Total Gallons: MGD  

Influent: 13.787 MGD  

Daily Maximum: 0656 MGD / Minimum: 0.442 MGD /Average Daily Flow: 0.492 MGD 

  

Effluent: 15.008 MGD   

Daily Maximum: 0.704 MGD   

Minimum: 0.471 MGD / Average Daily Flow: 0.536 MGD   

 

Excess Flow:  0 MGD  

Chlorine Used: 0 pounds  

Excess Treated:  0 MGD 

Rainfall: 6.53 Inches 

Return Sludge: 32.337 MGD 

Dry Sludge Removed (Cubic Yards):    

Liquid Sludge Hauled Gallons: 0 gals 

                                                                                                                                                                               

*Laboratory Information: Effluent* 

5 Day CBOD Avg: 1.1 mg/l    .               (Daily Max): 1.2 mg/l  

Total Suspended Solids Avg: 0.4 mg/l                                            ( Daily Max): 0.4 mg/l        

Ammonia Nitrogen Avg: 0.037 mg/l                                     ( Daily Max): 0.064 mg/l 

Total Phosphorus Avg: 0.30 mg/l                                                   ( Daily Max): 0.50 mg/l    

 

 



*Laboratory Information: Influent* 

  Total Phosphorus Avg: 10.8 mg/l                                     ( Daily Max): 14.7mg/l  

Average 5 Day BOD: 177.2 mg/l                                   Average TS: 130.58 mg/l  

            Ammonia Nitrogen Avg :7.07 mg/l                               ( Daily max): 9.50 mg/l

 % Removal BOD: 99.7            % Removal SS: 99.8 

Equipment repair and maintenance,      

     *OXIDATION DITCH: monthly, weekly maintenance performed. *Blowers,  

Clarifiers monthly maintenance performed and completed, Raptor Fine Screen control 

floats replaced, Lift stations were inspected, all floats cleaned of debris, Superior 

Pump replaced worn motor starter at Cardinal Creek Lift Station, also Emergency 

Generator Batteries Replaced, Concentric performed Firewall Updates to Scada 

System, Monthly NPDES lab analysis performed and completed, Monthly 

Monitoring samples collected, analysis performed and completed by Suburban Labs for 

the month of February, Biomonitoring Sample collected, analysis performed and 

completed by Paragon Laboratories, NPDES DMRS for the month of  January 2025 

completed and submitted to the IEPA , continue implementing an activated sludge 

process control monitory analysis consisting of monitoring daily , weekly, monthly 

aeration tanks solids inventory, mixed liquor suspended solids, ,settling, ph analysis, 

dissolved oxygen ,analysis, flow adjustments, return sludge monitoring and adjustments, 

secondary clarifier sludge blanket monitoring ,sludge wasting rates adjustments and 

improvements, microscopic analysis of micro biological activity in the system, balancing 

sludge digestion in aerobic digester.        

            

       



MEMORANDUM 
 
 
 
TO:   VILLAGE PRESIDENT AND BOARD OF TRUSTEES 
 
FROM:   JANETT MCCAWLEY, VILLAGE CLERK 
 
DATE: APRIL 14, 2025 
 
SUBJECT: APPROVING & RELEASING EXECUTIVE SESSION MINUTES 
 
 
 
 
There is a need for the Village Board to approve executive session minutes and consider release 
of executive session minutes to the public. 
  
The Open Meetings Act requires that the Village Board periodically review closed session minutes 
and decide which minutes can be released as a public record. 
 
Separate motions should be made to approve or amend the closed session minutes and to approve 
a Resolution releasing minutes of any meetings that no longer require confidential treatment and 
should be made available for public inspection. Below are the required motions: 
 
 
 
1. Motion to approve (or amend) executive session minutes as submitted. 
 
2. Motion adopting a Resolution releasing certain executive session minutes as approved by 

the Board in Executive Session. 
 

 



RESOLUTION NO. 2025-_______________ 
 
 

A RESOLUTION TO RELEASE CLOSED SESSION MINUTES 
 

WHEREAS, the Illinois Open Meetings Act requires all public bodies to keep written 
minutes of all of their meetings whether open or closed; and 
 

WHEREAS, the Minutes of closed sessions are only to be available to the public after the 
public body determines that it is no longer necessary to protect that public interest or the privacy 
of an individual by keeping them confidential; and 
 

WHEREAS, each six (6) months, the public body is to make this determination which 
can be made in closed session; and 
 

WHEREAS, after having reviewed the Minutes of all closed meetings, the Corporate 
Authorities have determined that, for some of them, the need for confidentiality still exists as to 
all or part of those Minutes and as for others, as set forth in Section 1 of this Resolution, the 
Minutes or portions thereof no longer require confidential treatment and should be available for 
public inspection; 
 

NOW, THEREFORE BE IT RESOLVED BY THE PRESIDENT AND BOARD OF 
TRUSTEES OF THE VILLAGE OF BEECHER, WILL COUNTY, ILLINOIS, as follows: 
 

SECTION 1:  The Corporate Authorities find that, for the Minutes or portions thereof, 
set forth below, it is no longer necessary to protect the public interest or the privacy of an 
individual by keeping them confidential; and such Minutes, which were previously approved in 
closed session, are to be hereby released.  The Minutes or portions thereof to be released are the 
following: 
 

“SEE ATTACHED” 
 
 

SECTION 2:  This Resolution shall be in full force and effect immediately upon its 
passage. 
 
 
   ADOPTED THIS              DAY OF                          , 2025. 
 
 
   AYES:_______     NAYS:_______    ABSTAIN:_______    ABSENT:_______ 
 
 

_________________________________ 
          Village President 

Attest:________________________ 
            Village Clerk 
 



   EXECUTIVE SESSION MINUTES LIST  
FOR BOARD CONSIDERATION 

APRIL 14, 2025 
                 

   RELEASE 
    
FOR APPROVAL & RELEASE:    
    
March 24, 2025 Item #1 Contracts/Negotiations  
 Item #2 Contracts/Negotiations  
 Item #3 Personnel  
    
March 10, 2025 Item #1 Personnel  
 Item #2 Personnel  
    
February 10, 2025 Item #1 Personnel  
    
January 13, 2025 Item #1 Personnel  
 Item #2 Sale or Lease of Prop.  
 Item #3 Personnel  
    
December 9, 2024 Item #1 Personnel  
    
November 25, 2024 Item #1 Sale or Lease of Prop.  
 Item #2 Criminal investigation  
 Item #3 Personnel  
    
November 12, 2024 Item #1 Personnel  
    
October 28, 2024 Item #1 Personnel  
 Item #2 Personnel  
    
September 9, 2024 Item #1 Personnel  
    
August 26, 2024 Item #1 Personnel  
    
August 12, 2024 Item #1 Pending Litigation  
    
July 22, 2024 Item #1 Personnel  
    
June 24, 2024 Item #1 Personnel  
 Item #2 Personnel  
 Item #3 Personnel  
    
June 10, 2024 Item #1 Personnel  
    
May 13, 2024 Item #1 Personnel  
    
April 22, 2024 Item #1 Personnel  



    
February 26, 2024 Item #1 Personnel  
    
February 12, 2024 Item #1 Personnel  
    
January 8, 2024 Item #1 Personnel  
 Item #2 Personnel  
    
October 30, 2023 Item #1 Personnel  
    
October 23, 2023 Item #1 Personnel  
 Item #2 Personnel  
    
October 19, 2023 Item #1 Personnel  
    
October 10, 2023 Item #1 Personnel  
 Item #2 Personnel  
    
September 25, 2023 Item #1 Personnel  
 Item #2 Personnel  
    
September 11, 2023 Item #1 Personnel  
 Item #2 Personnel  
    
August 28, 2023 Item #1 Land Acquisition  
    
June 26, 2023 Item#1 Personnel  
 Item #2 Personnel  
    
June 12, 2023 Item #1 Personnel  
    
May 22, 2023 Item #1 Review ES Minutes  
 Item #2 Personnel  
    

 




